SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B
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Rangelow | RangeUp | RBW | Fraquency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.70629 MHz -61.25 dém -26.29 dB 763.000 MHz 775.000 MRz 6.250 kHz 770.65435 MAz 61,30 dBm ~26.30 db
775.000 MHz 775.900 MHz 100.000 kHz 77589955 MHz -47.42 dém -34.42 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,59565 MHz -49.60 dBm -36.60 dB
775,900 MHz 776.000 Mz 30.000 kHz 77565508 MHz =52,59 dbm -39.59 d 775.900 MHz 776.000 MHz 30.000 kHz 775.92532 MHz -54.80 dBm -41.80 db
776.000 MHz 788,000 MHz 100.000 kHz 777.58841 MHz 21.21 dBm -8.79 d8 276.000 MHz 788.000 MHz 100,000 kHz 786.99960 MHz 20.68 dBm g2 da
788.000 MHz 788,100 MHz 30.000 kHz 786,09805 MHz -52.70 dém -39.70 d& 788.000 MHz 788,100 MHz 30.000 kHz 788,06798 MHz -50.62 dBm -37.62 dB
788.100 MHz 793.000 MHz 100.000 kHz 792.94371 MHz -42.69 dBm -29.69 dB 785,100 MH= 753,000 MHz 100,000 kHz 700 24161 MH= 4334 dBrm 30,34 dB
793.000 MHz 506,000 MHz 6.250 kHz 79303247 MHz -57.23 dém -22.23 dB 293.000 MHz 806.000 MHz 6.050 kHz 755, 18831 MHzZ 56.02 dBm Zo1.00 dB
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Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.35165 MHz -61.15 dBm -26.15 dB
775,000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -42,62 dBm -29.62 dB.
775.900 MHz 776.000 MHz 30.000 kHz 775.95929 MHz -46.00 dBm -33.00 d8
776.000 MHz 788,000 MHz 100.000 kHz 783.04296 MHz 4.43 dBm -25.57 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.03851 MHz -38.53 dbm -25.53 dB
788.100 MHz 793,000 MHz 100.000 kHz 798,10245 MHz -34.15 dBm -21.15 d8
793.000 MHz 806,000 MHz 6.250 kHz 793.30519 MHz -51.49 dBém -16.49 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 13/ 10MHz / 16QAM

] o
Spectrur o] Spectrum 7
Ref Level 30.00 dem  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 db Mode 4uto FFT
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__Rangelow | RangeUp | REW | Fraquency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 763,79720 MHz -61.21 dém —26.21 db 763,000 MHz 775.000 MAz 6.250 kHz 760.73127 MHZ 61,19 dBm 2610 0B
775.000 MHz 775.900 MHz 100.000 kHz 775,89955 MHz -48.19 dém -35.19 d& 775.000 MHz 775.900 MHz 100.000 kHz 77546978 MHz -49.15 dBm -36.15 dB
775,900 MHz 776.000 Mz 30.000 kHz 77569595 MHz -52,62 dém -39.62 d 775.900 MHz 776.000 MHz 30.000 kHz 775.97647 MHz -54.29 dBm -41.29 db
776.000 MHz 788.000 MHz 100.000 kHz 777,56444 MHz 20.11 dBm -9.89 db 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 19.52 dBm -10.48 dB
788,000 MHz 788,100 MHz 30.000 kHz 788.00995 MHz -53.11 dém -40.11 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.09995 MHz -49.58 dem -36.58 dB
788.100 MHz 793.000 MHz 100,000 kHz 792,94860 MHz -43.28 dém -30.28 dB 788,100 MH= 783.000 MH2 100,000 kHz 780.27098 MHz 44.16 dBm 3116 0B
793.000 MHz 806.000 MHz 6.250 kHz 79303247 MHz -57.00 dém -22.00 d& 793.000 MHz B806.000 MHz 5.250 kHz 795.18831 MHz -56.57 dbm -21.57 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.27473 MHz -61.22 dBm -26.22 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -43.48 dBm -30.48 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95370 MHz -47.58 dBm -34.58 dB
776.000 MHz 788,000 MHz 100.000 kHz 784.57742 MHz 3.46 dBm -26.54 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.00754 MHz -39.38 dBm -26.38 dB
788.100 MHz 793,000 MHz 100.000 kHz 798,10245 MHz -34.74 dBm -21.74 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.17532 MHz -53.29 dBém -18.29 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 13/ 10MHz / 64QAM

o
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763.000 Mz 775,000 MHz 6.250 kHz 765,95504 MHz -61.27 dem —26.27 db 763,000 MHz 775.000 MAz 6.250 kHz 769.70729 MHZ 61,07 dBm 26.07 0B
775.000 MHz 775.900 MHz 100.000 kHz 775.79256 MHz -48.40 dém -36.40 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,49945 MHz -49.70 dBm -36.70 dB
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788.000 MHz 788,100 MHz 30.000 kHz 786,08866 MHz -53.14 dem -40.14 d& 788.000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -51.19 dBm -38.19 dB
788.100 MHz 793.000 MHz 100,000 kHz 792,97757 MHz -44.52 dem -31.52 dB 788,100 MH= 783.000 MH2 100,000 kHz 780.24161 MHz 45,31 dBm 3231 B
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.
I J1 [ i
Date:r 2 UN.2021 1 16

Band Edge / Full RB

SGL Count 100/100

Ref Level 20.00 dém Offset 10.90 dB

Mode Auto FFT

(@1 AvgPwr
Limit fheck pafs

20 dbifpe—$EURIONS | INE ARS | DAE

10 dBm-

0 dBm r

-10 dB — l !

-20 dBs / \

SPURIOUS_ LINE_ABS 7 \

-40 dBm = -“MW

-50 dém [_,r‘

50, i [y

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 766.49451 MHz -61.14 dBm -26.14 dB
775.000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -45.08 dBm -32.08 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -48.69 dBm -35.69 dB
776.000 MHz 788,000 MHz 100.000 kHz 783.18681 MHz 2.45 dBm -27.55 de
788.000 MHz 788,100 MHz 30.000 kHz 788.00005 MHz -41.48 dbm -28.48 dB
788.100 MHz 793,000 MHz 100.000 kHz 798,53322 MHz -36.86 dBm -23.86 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.27922 MHz -54.12 dBm -19.12 d&
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 13/ 10MHz / 256QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrur m | Spectrum 2
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763.000 MHz 775.000 MHz 6,250 kHz 769.,45554 MHz -61.07 dém -26.07 d& 763.000 MHz 775.000 MAz 6.250 kHz 772,86014 MHz -61.04 dbm -26.04 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,20005 MHz -49.34 d&m -36.34 d8 775.000 MHz 775.900 MHz 100.000 kHz 77568556 MHz -49.18 dBm -36.18 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -54.29 dBm -41.29 dB 775.900 MHz 776.000 MHz 30.000 kHz 775,99995 MHz -54.97 dbm -41.97 db
776.000 MHz 788,000 MHz 100.000 kHz 777.58841 MHz 15.79 dém -14.21 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,42358 MHz 15.58 dBm -14.42 dB
788.000 MHz 788.100 MHz 30.000 kHz 78608646 MHz -53.53 dBm -40.53 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.08467 MHz -51.32 dBm -38.32 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.70315 MHz -45.78 dBm -32.78 dB 788,100 MHz 793,000 MHz 100.000 kHz 780,23182 MHz -45.21 dBm ~32.31 dB
793.000 MHz 806.000 MHz 6.250 kHz 793,03247 MHz -59.19 dBm -24.19 dB 703.000 MHz B06.000 MHz 5.250 kHz 794.14935 MHz -59.45 dbm ~24.46 db
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763.000 MHz 775.000 MHz 6.250 kHz 774,93407 MHz -61.06 dBm -26.06 dB
775,000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -46,54 dBm -33.54 dB.
775.900 MHz 776.000 MHz 30.000 kHz 775.92177 MHz -43.73 dBm -36.73 dB
776.000 MHz 788,000 MHz 100.000 kHz 784.21778 MHz 0.15 dBm -29.85 de
788.000 MHz 788,100 MHz 30.000 kHz 788.02832 MHz -44.29 dbm -31.29 dB
788.100 MHz 793,000 MHz 100.000 kHz 798,15140 MHz -38.64 dém -25.64 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.08442 MHz -56.15 dBém -21.15 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Conducted Spurious Emission
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30.000 MHz 763.000 MHz 100.000 kHz 625.47394 MHz -58.42 dbm —45.42 dB 30,000 MHz 763.000 MHz 100.000 kHz 621.17306 MHz -58.43 dBm -45.43 dB
806.000 MHz 1.000 GHz 100.000 kHz 846.99650 MHz -57.91 dbm -44.91 dB 806.000 MHz 1,000 GHz 100.000 kHz 946.83304 MHz -57.89 dBm -44.85 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -46.46 dBm -33.46 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -47.22 dBm -34.22 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92336 GHz -43,40 dBm -30.40 dBb 3.000 GHz 8,000 GHz 1.000 MHz 6.91536 GHz -43,32 dBm -30.32 d&
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30.000 MHz 763,000 MHz 100.000 kHz 640,18182 MHz -58,47 dBm -45.47 dB
806.000 MHz 1,000 GHz 100.000 kHz 843,0204% MHz -57.86 dBm -44.86 dB.
1.000 GHz 3,000 GHz 1.000 MHz 1,86511 GHz -46,40 dBm -33.40 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99835 GHz -43.49 dBm -30.49 d&
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 13/ 10MHz

Middle Channel / QPSK
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30.000 MHz 763,000 MHz 100.000 kHz 607.63879 MHz -58.63 dem -45.63 d&
£06.000 MHz 1.000 GHz 100.000 kHz 888.16271 MHz -57.86 dBm -44.86 dé
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -46.75 dBm -33.75 de
3.000 GHz 8,000 GHz 1.000 MHz 6.89986 GHz -43.47 dBm -30.47 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG121931-04B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0160
40 Normal Voltage 0.0065
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0046
0 Normal Voltage 0.0018
PASS
-10 Normal Voltage 0.0180
-20 Normal Voltage 0.0189
-30 Normal Voltage 0.0121
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0003
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A12-18 of 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM 64QAM
RB Size

Full RB Full RB Full RB
Middle CH 5.25 5.68 5.94

256QAM
Full RB
5.83

Limit: 13dB
Result
PASS
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C y C Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2143 cbm  27.23 dbm 5.80 dB 2.41 dB 4.29 dB 5.25 dB 5.59 dB Trace 1 | 20,34 cBbm 26,43 dbm 5.09 dB 2.87 dB 4.81 d8 5.58 dB 5.97 dB
)il [ )il ] [
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C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,34 obm 2565 dbm 5.5 d8 3.07 dB 5.04 0B .94 0B ©.29 dB Trace 1 | 17.14 cbm 23,70 dbm 5.55 dB 2.93 dB 4.90 dB 5.83 dB 5.29 dB
— — ——
| BERREEE I ) W e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 517 | 5.08 | 10.15 | 9.99 - - - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 528 | 5.06 | 9.95 | 1001 | - - - -
TEL : 886-3-327-3456 Page Number 1 A13-2 of 18
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 17

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.50 dBm) ™M1[1] 14.56 dBm)
1 710.18000 MHz 710.17000 MHZ]
20 - 20
ndB 26.00 dB)| " 26.00 dB|
o ! WAL S B S 5.165000000 MHZ, 104 R N WP | 5.075000000 MHZ|
T Q factor 137.5 [ Q factor \ 139.9)
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50 d S0 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.18 MHz 16.50 dam nd8 down 5,165 MHz ML 71017 MHz 14,56 dam nd8 down £.075 WAz
T 1 707.413 MHz -9.42 dBm nd8 26.00 dB TL L 707.473 MHz -11.56 dm n 26,00 d8
T2 1 712.577 MHz .62 dBm Q factor 137.5 T2 1 712.547 MHz -11.39 d8m Q factor 139.9
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.74 dBm)| MI[1]
M1 706.5630 MHz
20 20 I
P o | oonde 26.00 dB - “nelby 26.00 dB
g i et Bl L B~ 10.150000000 MHZ| 104 AN YN A i 9.990000000 MHZ|
] Q factor \ 69.6) 7 Q factor \ 71.3
d | P | |
a o
T
[t { \
¢ i s
-10d -10 i Y
\ N - o Y
rQPrSH‘_J» e Y NdBm 1 AL
= 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 706.563 MHz 16.74 dam nd8 down 10,15 MHz ML 712,358 MHz 15.59 dam nd8 down 9,99 WHz
T 1 704.865 MHz -9.45 dBm nd8 26.00 dB TL L 705.125 MHz -10.92 dbm nd8 26,00 d8
T2 1 715.015 MHz -9.25 dBm Q factor 69.6 T2 1 715.115 MHz -10.50 d8m Q factor 71.3

L I ]

J

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.07 dBm) ™M1[1] 14.95 dBm)
712.05800 MHz 707.4430 MHz,
= nd [ 26.00 dB @ 7 nd 26.00 dB
g A N BYL_ A oV 5.275000000 MHZ| 0d P~ e | e g, e 0.950000000 MHZ|
J-' i M Q factor 135.0 "/ Q factor 71.1
o d | 0 di f
/ N o
-10 d — -10 de L
P AN /
20 d = 20 df -
. ~ 2O p 4
A A SER
40 df 40 de
50 d S0 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 712.088 MHz 13.07 dam nd8 down 5,275 MHz ML L 707,443 WAz 14.35 dam nd8 down 9.95 WHz
T 1 707.393 MHz -12.99 dbm nd8 26.00 dB TL L 704,545 MHz -11.73 dam 26,00 d8
T2 1 712.667 MHz -12.93 dém Q factor 135.0 T2 1 714.895 MHz -11.74 d8m 71.1
L U J wa L JU J L]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 17

trum b ctrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 11.80 dBm)| ™11 12.95 dBm
" 709.51000 MHz N 707.9620 MHz,
= nd 26.00 dB @ ™ 26.00 dB
. Bu 5.055000000 MHz . . A . 10.010000000 MHz
10 AR T e Ry Pt b 10 7 i v
/ v o =T T iy Tathaes e, 140.4 i \ 70.7
0 dém ! 0 dem ¢ L
/ J \
10 dm -10 dBm: -
y % H N,
. / \ N ~ o
20 dBm o 2 Bt S AN
P e V AL N
Daramal T - -30 dem
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 709.51 MHz 11.80 dam nd8 down 5.055 MHz ML 707.962 MHz 12.95 dam nd8 down 10,01 WHz
T1 1 707.483 MHz -14.13 dm nd8 26.00 dB T1 L 705.065 MHz -12.87 dbm nd8 26.00 d8
T2 1 712.537 MHz -14.20 dam qQ factor 140.4 T2 1 715.075 MHz -13.18 dam qQ factor 70.7
8 JL J e JL J v

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 449 | 451 | 9.09 | 9.07 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 450 | 452 | 9.07 | 9.01 - - - -
TEL : 886-3-327-3456 Page Number 1 A13-50f 18

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FG121931-04B

LTE Band 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.12 dBm) ™M1[1 13.40 dBm)
- 711.76800 MHz - 710.37000 MHZ]
B Occ B 4.485514486 MHz ™ 4.505404505 MHZ
T P S e e T T TN i v
04 P e W a1 104 AN T
! f
/ /
od 0 d ri
/ \ /
Lo d A -10 di
/ AN
20 d \' 20 d ~ "
R / ol s PR WATE Eavanye
g At A A .
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 711.788 MHz 15.12 dam ML 710,37 MHz 13.40 dam
T1 1 707.75225 MHz .99 dBm Oce Bw 4,485514456 MHz T1 L 707.75225 MHz 7.89 dm Oce Bw 4,505494505 MHz
T2 1 71223776 MHz 10.74 dom T2 1 71225774 MHZ 6.86 dam
L I 4 [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
16.42 dbm)| MI[1] 16.40 dBm
- 713.4970 MHz - .- 710.2400 MHz,
SR P ¢ 0.090900091 MHz - 9.070929071 MHZ
v \~ - 3 PPN e
10d 1 104 o
0 di - 0 di [
7 \ i
04 10 d -
.
/ ™ 1 \
2 L - | 2o - 3, =
.“0 R A L :b‘ -’V’“\f
= 30
40 d -40 d
50 df 50 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 713.497 MHz 16.42 dam ML 710,24 MHz 16.40 dBm
T1 1 705.4445 MHz 10.68 dBm Oce Bw 9.090305051 MHz T1 L 7054845 MHz 9.52 dBm Oce Bw 9.070929071 MHz
T2 1 714.5358 MHz 10.28 dam T2 1 14,5554 MHz 8.50 dam
L I 4 - [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
.29 dBm MI[1] 14.75 dBm
709.57000 MHz 712.6770 MHz,
20 G} 4.495504496 MHz @ 9.070929071 MHz
T Pl e - R _ N P Py Ata
10 d - A s | 1: 10 d \4" T e
.y ] | » ] ‘
/ \ / |
10 df N -10 ~ v
Y - \
20 df — - —— N
SN L J - o
a0
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.57 MHz 13.23 dam ML L 712677 MHz 14,75 dam
T1 1 707.75225 MHz 7.98 dm Oce Bw 4,495504496 MHz T1 L 705.4245 MHz 6.43 dBm Oce Bw 9.070929071 MHz
T2 1 712.24775 MHz 5,84 dam T2 1 14,4955 MHz 8.24 dam
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 17

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

trum b ctrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
1048 dBm) ™M1[1] 13.27 dBm)
" 708.29200 MHz N 714.2160 MHz,
=0 4.515484515 MHz @ Occ B 11 9.010989011 MHZ
10d = v — it 104d T ofos e e =
: ) ik ! {
0 dem - t 0 dam. + L
! A\ / \
-10 d8m T -10 dem: -/ ;
\ / \
20 dBm £ _ 20 dem — S S
o e e N e ~ )
-30dEm -30 dém
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.292 MHz 10.48 dam ML 714.216 WAz 13.27 dam
T1 1 707.73227 MHz 5.15 dm Oce Bw 4.515484515 MHz T1 L 705.5045 MHz 5.78 dbm Oce Bw 9.010969011 MHz
T2 1 712.24775 MHz 5.07 dam T2 1 7145155 MHz 6.95 dam
L JL ] Ao L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =[] Spectrum v
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Swesp Ref Level 20.00 dém Offset 1090 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 Avgrwr @1 AvgPwr
Limit ¢heck PABRS | SPURIGHIE CHBEKABS PARS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_) INE_ABS | PABS
20 d&m r'\ 20 dy /_\
10 dém {l | 10 d8 ! ‘\
0dBm H‘ \ 0 dem t
|
! \
-10 dam ' -10 dem T
SPURIOUS_LINE_ABS, { 'H ! .[
20 dam - -20 dBm f
-30 dB A i 30 dem il M 17“
/ “ { ‘ i !
-40 dem - - | <0 cem | iy S
A il M ﬂw v A 1‘ L /»«/’J "W'MI \N\.vm/ " I
50 dém— f A o U\'lfgr\r >
PN S —
—— L A
E=E -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequency | powerabs | ALimit
630.000 MHz 703.500 MHz 100.000 kHz 703.89306 MHz -27.41 dém -14.41 dB 711,000 MHz 716,000 MHz 100,000 kHz 715 66284 MMz 20,35 dBm .65 0B
703.300 MHz 704.000 MHz 30.000 kHz 703.99595 MHz -25.12 dBm -12.12 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00475 MHz ~23.54 dem 10.54 db
704.000 MHz 705.000 MHz 100.000 kHz 704.37712 MHz 20.85 dém -9.14 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz ~26.75 dém -13.75 dB
—
i J ) v ] ™)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm 10 dBm
A, 2. ISP
o ds [ U e M\.
! Ifil |
-10 dem 10 dem :
SPURIOUS_LINE_ABS { J %
20 deém J 20 dBm l{]
-30 dem } -30 dem ﬂ'
S — S—————
o
-40 dam an -40 dem IS
e
——
-50 dBm = -50 dBm
_— =~
— \\
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 700.0 MHz ||[[Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Bpurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
590.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -25.79 dém -12.79 d& 711.000 MHZ 716.000 MAz 100.000 kHz 711.68681 MHz 7.08 dBm -22.92 db
703.900 MHz 704,000 MHz 30.000 kHz 703.99206 MHz -26.53 dBm -13.53 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00304 e 36.87 dom 1557 db
704.000 MHz 709.000 MHz 100.000 kHz 704.94156 MHz 7.17 dem -22.83 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.83 dbm -12.83 db
Y
) i )
Date: 20.JUN.2021 17:17:52

Date: 20
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l Spectrum i
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGNUE CHEEKARS, PABS
Line _$PURIOUS_|LINE_ABS PABS _Line _$PURIOUS_) INE_ABS_| PABES
20 dBm ﬂ 20 fr\
10 dBm [ l 10 dBm f i
|
0 dem f 0 dBm } l
-10 dBm | \ -10 dBm ( Iﬁ
SPURIOUS_LINE_ABS_ H W )
-20 dBm - "’\ -20 dem
30 dem A i -30 dBm rﬂ‘ - 1I'*
/ l I
-40 dBm } 40 dBm. i
7
A AW N " A
-50 dem £ £ f riy u\c&é\;' b
T S, S—— vh T
AN A
60 dBm -0 dBm T =
Start 690.0 MHz 3003 pts Stop 709.0 MHz | | [ start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs |  ALimit
630.000 MHz 703,900 MHz 100.000 kHz 703.85140 MHz -27.77 dBm -14.77 dB 711,000 MHz 716.000 MHz 100.000 kHz 715.66284 MHz 20.10 dBm -9.90 dB
7032.800 MHz 704,000 MHz 30.000 kHz 703,99416 MHz -23.48 dBm -10.48 dB 716,000 MHz 716,100 MHz 30.000 kHz 716.00005 MHz -23.82 dBm -10.82 d&
704.000 MHz 709,000 MHz 100.000 kHz 70433217 MHz 20.37 dBm -9.63 dB 716,100 MHz 725,000 MHz 100.000 kHz 716,18447 MHz -27.61 dBm -14.61 dB
1 J ] ) ]
L
Date: 20.JUN.202 17:16:53 D
Spectru ﬂé}' Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
¥ ; ; AKS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 ki
10 dBm 10 dém
’Mm-wm ettty [ ey
0B ( H |[f o/ cem -
-10 dBm \ 0 dBm |
SPURIOUS_LINE_ABS J l 1‘
20 dBm /4 20 dBm tl.l.\
-30 dBm — ) -30 dBm ¥
-
-40 dBm: I 40 dBm
e
— el -\-
-50 dB,T-v‘/_“ -50 dem
-
“60 dam 60 dém =
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.,89306 MHz -25.70 d&m -12.70 dé 711.000 MHz 716.000 MHz 100.000 kHz 711,78172 MHz 6.00 dém -23.01 dB
703.500 MHz 704,000 MHz 30.000 kHz 703.98177 MHz -26.91 dém -13.51d8 716.000 MHz 716,100 MHz 30.000 kHz 716,00335 MHz -27.87 dBm -14.37 dB
704.000 MHz 709.000 MHz 100.000 kHz 70484166 MHz 5.75 dem ~24.25 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -25.83 dbm -12.83 dB
\
) i )
Date: 20.JUN.2021 17:1B:52
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l Spectrum i
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck aES SPURIGNUE CHEEKARS, PABS
Line _$PURIOUS_LINE_ABS PABS _Line _$PURIOUS_LINE_ABS_| PABS
20 dBm 20
I \
10 dBm f ! 10 dBm { !
0 dem , \\ 0 dBm } 1
-10 dBm i -10 dBm } t
SPURIOUS_LINE_ABS_ ‘ \ J
-20 dBm j 1 -20 dem
-30 dam f’ I i\" ;‘h -20 dBm- A 1.""
-40 dBm /\, J : UA -40 dBm: 2] \ rﬂ’f \,\, 7
S0 da At \NN LM A ﬂ‘ ,ab;\kdé;- / Ww RS l
E m—t— ——f o T —
| VAN S—— - [ -
Z0 dem -0 dem T =]
Start 690.0 MHz 3003 pts Stop 709.0 MHz | | [ start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs |  ALimit
£50.000 MHz 703,500 MHz 100.000 kHz 703.65140 MHz -28.66 dBm -15.86 dB 711.000 MHz 716.000 MHz 100.000 kHz 715.66783 MHz 19.22 dBm -10.78 dB
7032.800 MHz 704,000 MHz 30.000 kHz 703,99805 MHz -24.96 dBm -11.86 dB 716,000 MHz 716,100 MHz 30.000 kHz 716.00155 MHz -25.83 dBm -12.83 d&
704.000 MHz 709,000 MHz 100.000 kHz 70433217 MHz 18.69 dBm -11.31 dB 716,100 MHz 725,000 MHz 100.000 kHz 716,10445 MHz -28.22 dBm -15.22 dB
1 J ] ) ]
L
Date 2! JUN.202 1 D 17:42:07
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
¥ . . AKS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 ki
10 dBm 10 dém
=) LI P
08 [ e -
|
[
10 dam ( \ lio dem l
SPURIOUS_LINE_ABS ( l !
20 dBm AJ 20 dBm ‘111\
-30 dBm f -30 dBm ¥
] T ——
40 dBm - 40 dBm
—— frrm
-50 dem — R -50 dem
~
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.,89306 MHz -26.83 d&m -13.83 d8 711.000 MHz 716.000 MHz 100.000 kHz 713.52498 MHz 4.63 dém -25.37 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,99685 MHz -28.11 dém -15.11 d8 716.000 MHz 716.100 MHz 30,000 kHz 716,01953 MHz -28.84 dBm -15.84 dB
704.000 MHz 709.000 MHz 100.000 kHz 707.61888 MHz .65 dém =25.35 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -26.91 dbm -13.91 dBb
\
) i )
Date: 20.JUN.2021 17:40:24
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 17 / 5SMHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l Spectrum i
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck S SPURIGIE CHEEKABS PABRS
|ine _§PURIOUS_| INE_ABS PAES _Line _$PURIOUS_LINE_ABS_| PABS
20 dBm 20
10 dBm {r\‘\ 10 dBm F
dem 0 dBm - \
U | |
-10 dém l -10 dBm —
SPURIOUS_LINE_ABS_ { H IL
-20 dBm f L -20 dem T
-30 dam (T “] l -20 dBm- [’\ 'v\
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590.000 MHz 703,900 MHz 100.000 kHz 703,89306 MHz -31.43 dbm -18.43 db 711.000 Mz 716.000 MHz 100.000 kHz 715.67782 MHz 15.59 dém 144108
7032.800 MHz 704,000 MHz 30.000 kHz 703,99645 MHz -29.10 dBm -16.10 dB 716,000 MHz 716,100 MHz 30.000 kHz 716.00794 MHz -29.31 dBm -16.31 d&
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 703,900 MHz 100,000 kHz 703,89306 MHz -27.65 dém -14.65 de 711.000 MHz 716,000 MHz 100.000 kHz 712.69580 MHz .60 dBm ~57.31 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,98297 MHz -30.18 dém -17.18 d8 716.000 MHz 716.100 MHz 30,000 kHz 716,03811 MHz -30.27 dBm -17.27 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.51199 MHz 2.67 deém -27.33 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -28.48 dbm -15.48 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 17 / 10MHz / QPSK

'] oo
Spectrum (1] Spectrum v
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680.000 MHz 703.800 MHz 100.000 kHz 703.78197 MHz -36.06 dém -23.06 dB 706.000 MHz 716,000 MHz 100.000 kHz 715.43556 MHz 20,10 dBm -0.00 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99725 MHz -40.06 dém -27.06 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00514 MHz -36.28 dBm -25.28 dB.
704.000 MHz 714.000 MHz 100.000 kHz 704.50440 MHz 20.15 dBm -9.81 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.19336 MHz -35.86 dBm -22.86 dB.
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Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 702,900 MHz 100,000 kHz 703.89306 MHz -31.47 dBm -18.47 d& 706.000 MHz 716.000 MHz 100.000 kHz 709.50150 MHz 3.70 dBm -26.30 dB
703.500 MHz 704,000 MHz 30.000 kHz 703.58467 MHz -33.32 dbm -20.32 di 716.000 MHz 716.100 MHz 30.000 kHz 71602433 MHz -32.65 dBm -19.65 dB
704.000 MHz 714,000 MHz 100.000 kHz 707.30170 MHz 3.70 dém -26.30 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.13112 MHz -30.09 dBm -17.09 dB
7
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

'] oo
Spectrum (1] Spectrum v
Ref Level 30.00 dBm  Offset 10,90 dB Mode Auto Swesp Ref Level 30.00 dém  Offset 10,90 d& Mode 4uto Sweep
SGL Count 1007100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
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Rangelow | RangeUp | RBW | Frequenc | powerabs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
630.000 MHz 703.900 MHz 100.000 kHz 703.87917 MHz -35.43 dBm -22.43 dB 706.000 MHz 716,000 MHz 100.000 kHz 715.38561 MHz 19,54 dim -10.46 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99286 MHz -38.42 dém -25.42 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.01793 MHz ~37.52 dBm ~24.52 dB.
704.000 MHz 714.000 MHz 100.000 kHz 704.57443 MHz 19.37 dBém -10.63 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.14890 MHz -35.85 dBm -22.85 dB
)i J ] [ ] (]
Date: 20.JUN.2021 20 7
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Spectrum
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Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
500,000 MAz 702,900 MAz 100,000 kHz 703,89306 MHz 31,13 dbm 1613 d6 706.000 MHZ 716.000 MHz 100.000 kHz 708.87213 MHZ 3.25 dbm 26,75 db
703.900 MHz 704,000 MHz 30.000 kHz 703.98147 MHz -33.24 dBm -20.24 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00075 MHz -32.27 dBm -19.27 dB
704.000 MHz 714,000 MHz 100.000 kHz 705.00400 MHz 2,96 dBm -27.04 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29,17 dBm -16.17 dB
-
J L JL J L
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

. Il
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690.000 MHz 703.500 MHz 100.000 kHz 703.79585 MHz -36.46 dBm -23.46 db 706.000 MHz 716.000 MHz 100.000 kHz 715.44555 MHz 18.24 dBm -11.76 dB
703.300 MHz 704.000 MHz 30.000 kHz 703.99775 MHz -38.16 dBm -25.16 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.02063 MHz ~38.63 dBm 25.63 db
704.000 MHz 714.000 MHz 100.000 kHz 704.59441 MHz 18.49 dBm -11.51 d8& 716,100 MHz 725.000 MHz 100.000 kHz 71629116 MHz ~36.49 dBm 2340 da
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690.000 MHz 703.500 MHz 100.000 kHz 703.89306 MHz -32.35 dBm -19.35 dB 706,000 MAz 716 000 MAz 100,000 kiz 713 05704 MHZ 161 dom —25.20 08
703,500 MHz 704.000 MHz 30.000 kHz 70399376 MHz -34.28 dBm -21.28 dB 716.000 MHz 716,100 MHz 30,000 kHz 716.01953 MHz -33.71 dBm -20.71 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 17 / 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
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Spectrum
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630.000 MHz 703.900 MHz 100.000 kHz 703.55979 MHz -36.01 dBm -23.01 dB 706.000 MHz 716,000 MHz 100.000 kHz 715.40559 MHz 15,34 dim -14.66 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.98317 MHz -41.69 dém -28.69 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00554 MHz -41.51 dBm -28.51 db.
704.000 MHz 714.000 MHz 100.000 kHz 704.59441 MHz 15.76 dBrn -14.24 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.44231 MHz -35.80 dBm ~22.80 dB.
)i J ] [ ] (]
Date: 20.JUN.2021 ate: 20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck paks | SPURLGAIS CHEEKABS_ F'f\%“o‘
_kpURIOUS_ | INE_ABS | paks 20 oine —FPURIOUS_LINE_ABS PAES
10 d8
Ve T T S
-10 dBm
SPURIOUS_LINE_ABS_ \
-20 dBm \«
-30 dBm ¥
——— e —
-40 dBm -40 dB
& o 508
-50 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 702,900 MHz 100.000 kHz 703.87017 MHz -32.60 dBm -19.60 d& 706.000 MHz 716.000 MHz 100.000 kHz 712.63836 MHz -0.61 dBm -30.61 dB
703.500 MHz 704,000 MHz 30.000 kHz 703.59985 MHz -35.73 dbm -22.73 d& 716.000 MHz 716.100 MHz 30.000 kHz 716,00604 MHz -35.18 dBm -22.18 dB
704.000 MHz 714,000 MHz 100.000 kHz 708.13087 MHz -0.27 dBm -30.27 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.28 dBm -18.28 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
5p T|[ spect i
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.07507 MHz -57.83 dBm -44.83 dB 30.000 MHz 690.000 MHz 100.000 kHz 607.28127 MHz -58.39 dBém -45,39 dB
725,000 MHz 1.000 GHz 100.000 kHz 913.87060 MHz -57.82 dBm -44,82 dB 725,000 MHz 1,000 GHz 100.000 kHz 994 84461 MHz -57.63 dBm -44,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -45.46 dBm -32.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -45.14 dBm -32.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -43.27 dBm -30.27 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89026 GHz -43,36 dBm -30.36 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98700 GHz -43.80 dBm -30.82 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99700 GHz -43.86 dBm -30.86 di
_— _—
)i 2 )i w
L JL ) L L J
17: : 20.0UN.2021 17:2
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20.000 MHz 690,000 MHz 100.000 kHz 625.17991 MHz -58.06 dBm -45.06 dB
725.000 MHz 1.000 GHz 100.000 kHz 966.61598 MHz -57.94 deém -44.94 dg
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.96 dBm -32.96 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.91576 GHz -42,96 dBm -29.96 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99700 GHz -43.76 dBm -30.76 d&
i
I J -
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Report No. : FG121931-04B

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum
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Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

Spectrum
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.27505 MHz -57.49 dBm -44.49 dB 30.000 MHz 690.000 MHz 100.000 kHz 688.02515 MHz -56.81 dBm -43.81 dB
725,000 MHz 1.000 GHz 100.000 kHz 890.54533 MHz -57.91 dBm -44,91 dB 725,000 MHz 1,000 GHz 100.000 kHz 969.04474 MHz -57.89 dBm -44,89 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -45.64 dBm -32.64 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -45.77 dBm -32,77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -43.30 dBm -30.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -43,30 dBm -30.30 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00625 GHz -43,96 dBm -30.96 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99950 GHz -44,01 dBém -31.01 dg
—_— —_—
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Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 628.02508 MHz -57.12 dBm -44.12 dB
725.000 MHz 1.000 GHz 100.000 kHz 925,96859 MHz -57.90 dem -44.90 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.34 dbm -32.34 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,99575 GHz -43.27 dBm -30.27 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99250 GHz -43.91 dBm -30.91 d&
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG121931-04B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0024
40 Normal Voltage 0.0141
30 Normal Voltage 0.0068
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0155
PASS
-10 Normal Voltage 0.0051
-20 Normal Voltage 0.0085
-30 Normal Voltage 0.0127
20 Maximum Voltage 0.0041
20 Normal Voltage 0.0000
20 Battery End Point 0.0037
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A13-18 of 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FG121931-04B

LTE Band 25

Peak-to-Average Ratio

Mode

LTE Band 25/ 20MHz

Mod. QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size Full RB

Full RB

Full RB

Full RB

Result

Middle CH 5.36

6.03

6.14

6.12

PASS

LTE Band 25/ 20MHz / QPSK

LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,70 b Ref Level 30.00 cBm  Offset 11,70 b
lo_att 30.de__AQT 2ms @ RBW 20 MHz lo_att 30.de__AQT 2ms @ RBW 20 MHz
@153 view @153 view
B E——
B T
o = o RE
00 00
X X
N \
1E4 \ 184
| !
1 1
i
‘ ¥
CF 1.88 GHz Mean Pwr + 20.00 di CF 1.88 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2132 cbm 27,18 dbm 5.85 dB 2.43 dB 4.41 dB 5.36 dB 5.74 dB Trace 1 | 20,26 cbm 26,72 dbm 5.43 dB 2.93 dB 4.99 dB 5.03 dB 5.29 dB
e — — —
) AR BRRREEEE e

LTE Band 25/ 20MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,70 b Ref Level 30.00 cBm  Offset 11,70 b
lo_att 30.de__AQT 2ms @ RBW 20 MHz lo_att 30.de__AQT 2ms @ RBW 20 MHz
@153 view @153 view
e —
= [
o o
<
00 - 00 T
X
1E- 1E- B
1§ §
! «
1 - 1 1
1 T
| I
ﬂ ‘
CF 1.88 GHz Mean Pwr + 20.00 di CF 1.88 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,31 cbm 25,96 dbm 5.55 dB 3.10 dB 5.15 dB 6.14 OB ©.49 dB Trace 1 | 17.26 cbm 23,63 dbm 5.57 db 3.13 d8 5.13 db 5.12 dB 5.43 dB
e — —— e —
| BERREEE I ) Wy we
TEL : 886-3-327-3456 Page Number 1 Al4-1 of 42



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.29 | 1.30 | 3.15 | 3.07 | 535 | 497 | 10.31 | 10.17 | 1457 | 14.63 | 19.42 | 19.02
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 127 | 133 | 316 | 321 | 498 | 500 | 1049 | 10.31 | 14.81 | 14.30 | 19.14 | 19.58
TEL : 886-3-327-3456 Page Number 1 Al4-2 of 42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.11 dbm)| 14.88 dBm
L 1.88018740 GHz
20 20
Tondp 26.00 dB 26.00 dB
04 (ol EATAAY; L) 1.292300000 MHZ, 104 - 1.295100000 MHZ|
Q factor 1454.9 7 1451.6
0 d - 0 d
\[
-10 df = -10 d
204 204 —
b vAvAk A e,
el 7 iy 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LBBO1874 GHz 17.11 dem nd8 down 1.2923 MHz ML 18709357 GHz 14.88 dam nd8 down 12951 MHz
T 1 18793566 GHz -8.680 dBm nd8 26,00 dB TL L 18793566 GHz -11.31 dam n 26,00 d8
T2 1 1,880649 GHz -9.02 dBm Q factor 1454.9 T2 1 1.8806517 GHz -11.05 d8m Q factor 1451.6
L U J L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

L I ]

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.99 dBm)| MI[1] 16.60 dBm
- L 1.88046750 GHz - 1.87896300 GHz,
L P P T 26.00 dB X~ . ndp 26.00 dB
04 i v / BT /\ 3.146000000 MHZ, 04 Pt i T e VY 3.074900000 MHZ|
Q factor \ 597.6) 7 Q factor \\ 611.1
\
od . od i i
10 df k 10 di "} k
\ / \
20 d - 20 < -
B S0~ e NS PR
i - — 30
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f L BBO4675 GHz 16.99 dam nd8 down 3.1450 MHZ ML 1878963 GHz 16.60 dam nd8 down 2.0740 WHZ
T 1 18784295 GHz -9.16 dBm nd8 26.00 dB TL L 18785195 GHz -9.39 dBm nd8 26.00 d8
T2 1 1 BB15764 GHz -9.09 dam qQ factor 597.6 T2 1 18815944 GHz -9.53 dam qQ factor 611.1

\ ) J [

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.96 dBm) ™M1[1] 15.24 dBm)
1.88050000 GHz 1.88197800 GHz
= 26.00 dB @ ndB Y 26.00 dB
w0 B HBUODIN M {2 104 P oA P NOBY oot - 9GO0 M 12
T 251.8] [ Q factor | 379.0
o d L \‘ 0 d L
TL \I 1
10 df -10 o
P N
20 d 7 -
o Y
| -airdim: = =
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,8805 GHz 14.96 dBm nd@ down 5.345 MHz M1 1.881978 GHz 15.24 dBm nd@ down 4,965 MHZ
TL 1 1877303 GHz -11.04 dBm nd8 26.00 dB TL L 1.977413 GHz -10.61 dbm 26.00 dB
T2 1 1882647 GHz -10.95 dam Q factor 351.8 T2 1 1.882378 GHz -10.29 dém 379.0
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 25

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.85 dBm) ™M1[1] 15.02 dBm)
. 1.8757640 GHZ| 1.0828570 GHz
= e "~ ndp 26.00 dB @ ndB ”!'_ 26.00 dB
w0 / e i e A 10.310000000 MHz| 104 il i aiihn DAl B Pasndil: 12 ' M Vo 10.170000000 MHz
] Q factor 181.9) / Q factor r\ 185.1
[ [
od 0 d
- 4
-10 d - -10 de LE:
7 S - -
N NN W VA
30
40 df 40 df
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1875764 GHz 15.85 dBm nd@ down 10.31 MH2 M1 1.882857 GHz 15.02 dBm nd@ down 10,17 MHZ
T 1 1874685 GHz -10.08 dBm nd8 26.00 dB TL L 1.874985 GHz -10.86 dBm n 26.00 dB
T2 1 1,884995 GHz -10.36 dBm Q factor 1B1.9 T2 1 1.885155 GHz -10.95 dam Q factor 185.1
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.70 dBm)| ™M1[1]
1.8794310 GHZ|
20 20
X ndn B 26.00 dB ndB 26.00 dB
g At RO S PRt NPT N 14.565000000 MHz 104 e oo BM P 14.625000000 MHz
Q factor ) 129.0) Q factor 128.2
i | i
a o
L
-10 df -10 d
N\ / N
204 - 20 dBm — ; o <
b SN LS
e e W o n -
K SLavas oy 0
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1879431 GHz 15.78 dam nd8 down 14.565 MHz ML 1875355 GHz 14,50 dam nd8 down 14,625 MHz
T 1 1872627 GHz -10.43 dbm nd8 26.00 dB TL L 1.872927 GHz -11.47 dbm nd8 26,00 d8
T2 1 1887193 GHz -9.95 dBm Q factor 129.0 T2 1 1.887552 GHz -11.64 ddm Q factor 128.2
L U J wa L JU J L]

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 13.53 dBm)| MI[1] 13.35 dBbm
1.8792010 GHz 1. 540 GHz
= [ ndB 26.00 dB @ 26.00 dB
g ’.‘4 PPy DRI et mw""m“/\.”'\l 19.421000000 ;1:: 0d Al _ L, 10.021000000 '\;\::
[ : ; [(
od ! 0d
-1 d utl 10 di 7"[
/ /
20 d 1 20 d vi -
- e | pn o Pyl L LA
| -0 a1 Sdvivian ¥ = ey
40 df 40 de
50 d 50 d
-60 d 60 d
CF 1,88 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1879201 GHz 13.53 dam nd8 down 19,421 MHz ML 1875864 GHz 13.35 dem ndB_down 19.021 MHz
TL 1 187033 GHz -12.47 dbm nd8 26,00 dB TL L 1.57049 GHz -12.40 dbm 26.00 dB
T2 1 1,88975 GHz -12.43 dBm Q factor 96.8 T2 1 1.88951 GHz -12.60 dém 98.6

L it J [

TEL : 886-3-327-3456 Page Number 1 Al4-4 of 42
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG121931-04B

LTE Band 25

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

L I

J

Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.95 dBm)
1.87917880 GHz,
20 — 20
T nd 26.00 dB 26.00 dB
w0 AT b SV B 1.267100000 MHz 0d 3.164800000 MHz
Qfactor | 1483.3) Q factor 593.8
0 d . 0 d v A
iy \ T
10 2 10 ol Y -
/ A / \
20 d o 20 di
7 [ ]
N e / A
. ] ~——y - P . AN
ap— v e S LVATEAN WoSL
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1B795832 GHz 13.75 dam nd8 down 1.2671 MHz ML 18701788 GHz 14.95 dam nd8 down 3.1648 WHZ
T 1 18793706 GHz -12.24 dam nd8 26.00 dB TL L 18784236 GHz -11.12 dam n 26.00 dB
T2 1 1.B806378 GHz -12.27 dém Q factor 1483.3 T2 1 1.8815884 GHz -10.92 dém Q factor 593.8

L U

J

Mi

ddle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum

Ref Level 30.00 dém

Offset 11,70 d& & RBW 100 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 11.70 dB & RBW 300 kHz

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5 dBm)| ™M1[1] 14.01 dBm)
1.88173800 GHz 1.8828770 GHz
= nds M1 26.00 dB @ ndB 26.00 dB
. N h 5 e s Nm s ~
104 \ A st ﬁ%_’\‘\ﬁ'\“ -~ 4.97. mmum? wa 104 s B —_ 10.490000000 MHz
/ Q facto! 378.2) F Q factor y 179.5
od 0 d
10 df -10 o
/ N
7 = 20 e
. 7 A L o S e
\ AR LA pln s = A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1881738 GHz 13.55 dam nd8 down 4.975 MHz ML 1.882877 GHz 14.81 dsm nd8 down 10,49 WHz
T 1 1877493 GHz -12.38 dbm nd8 26.00 dB TL L 1874785 GHz -11.20 dbm nd8 26,00 d8
T2 1 1,882468 GHz -12.55 dam Q factor 378.2 T2 1 1.885275 GHz -11.01 d8m Q factor 179.5
L U wa L JU L]

J

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.57 dBm) ™M1[1] 12.56 dBm)
1.8788610 GHZ 1.8743260 GHz
= ‘\A 26.00 dB @ ML ndB 26.00 dB
» L L oy 14.805000000 MHz| " X N By 19.141000000 MHz
o 'l 126.9 n )r' A EEANA —m.d‘«ﬁw«“{‘m‘ 97.9
od : } od
- ‘. _f
10 df 7 T -0 7 ¥
/ \ / \
204 - - — :
e SN R o
-30 il Wi oo A\
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 90.0 MHz CF 1.68 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1878861 GHz 13.57 dam nd8 down 14,805 MHz ML 1.874326 GHz 12,56 dam nd8 down 19,141 MHz
TL 1 1872507 GHz -12.63 dam nds 26.00 dB TL L 1.87021 GHz -13.41 dbm 26,00 d8
T2 1 1887313 GHz -12.37 dém Q factor 126.9 T2 1 1.889351 GHz -13.88 dém 97.9
L U wa L JU L]

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 25

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.14 dBm) ™M1[1] 12.65 dBm)
1.87965590 GHz 1.87980220 GHz,
20 20
1 nd 26.00 dB nd 26.00 dB
. X BV'F 1.328700000 MHz| " N %Vﬁ o, 3.206800000 MHZ|
0 FECIRS ] P Y H?'-"‘-\ 1414.7 n y = arast 586.2
od 0 d
/ \ ’f
i I
-10 d -10 7 7
/
204 ‘ A ——
. v A e - R
= W N
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LE796559 GHz 11.14 dam nd8 down 1.8287 MHz ML 18798022 GHz 12.65 dam nd8 down 3.2068 WHZ
T 1 18793427 GHz -14,81 dm nd8 26.00 dB TL L 18793576 GHz -13.53 dbm n 26,00 d8
T2 1 1.B806713 GHz -14.81 ddm Q factor 1414.7 T2 1 1.BB15644 GHz -13.34 dBm Q factor 586.2
L U J L JU J L]

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) ™M1[1] 11.04 dBm)
1.87942100 GHz 1.6778420 GHz
20 20
L nd 26.00 dB ” nd 26.00 dB
104 B 4.995000000 MHz| 10 4 x| By . 10.310000000 MHz
7 PR Ve ‘-‘(?f.kfiﬁi""‘v"’\‘ 376.3) 7 & - G factor 182.1
o f k o } :
/ \
104 = -10d 5 .
% 4 A
20d - 20d < )
PN AT AT PN
e T I e VA
T30 » =50 =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1879421 GHz 11.34 dam nd8 down 4.995 MHz ML 1.877842 GHz 11.84 dam nd8 down 10,31 WHz
T 1 L.B77502 GHz -14,57 dm nd8 26.00 dB TL L 1.874785 GHz -14.21 dm nd8 26,00 d8
T2 1 1,882498 GHz -14.84 dBm Q factor 376.3 T2 1 1.885095 GHz -14.16 dBm Q factor 182.1
L U J wa L JU J L]

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.60 dBm) ™M1[1] 59.06 dBm)|
1.8740360 GHZ| 1.6783620 GHz
20 20
ph nd 26.00 dB nd 26.00 dB
104 B - 14.296000000 MHZz| 10 4 v B 10.580000000 MHz
A A e eV [ T Y e A 131.1 r AT AT AL ST QR 95.9
0 df T . 0 \
| | '
1) i
10 d o v 0 i
204 20d
- f —
et VATV i - - "’\"ﬁ'» s
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1874036 GHz 11.60 dam nd8 down 14,205 MHz ML 1878362 GHz 9.96 dam nd8 down 19,58 WHz
T 1 1872957 GHz -13.38 dbm nds 26.00 dB TL L 1.57029 GHz -16.35 dBm 26,00 d8
T2 1 1887253 GHz -14.30 dBm Q factor 121.1 T2 1 1.88987 GHz -16.24 dBm 95.9
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 273 | 276 | 452 | 452 | 9.09 | 9.09 | 13.46 | 13.46 | 17.98 | 17.94
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 | 110 | 273 | 272 | 452 | 451 | 9.09 | 9.09 | 13.40 | 13.52 | 17.90 | 17.86
TEL : 886-3-327-3456 Page Number 1 Al14-7 of 42
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 25

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.07 dBm) ™M1[1] 14.04 dBm)
- . 1.88050350 GHz - 1.88036080 GHz,
A DccBw ¥ 1085314685 MHz 1090909091 MHz,
N ATt e YL} Vs A
g S 104 PtV (e
od 0 d
7 " 7 -
/ A / A
10 2N 10 di
/ N
20 df 20 df L =
/ A Pty
AT ! T - ol L i e e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 BBOS035 GHz 16.07 dam ML L 18803608 GHz 14,84 dam
T 1 LET945734 GHz 10.31 cBm Oce Bw 1.085314685 MHz TL L 1.87945455 GHz 8.10 dBm Oce Bw 1.090909091 MHz
T2 1 1 BBOS4266 GHz 8.64 dam T2 1 1.8B054545 GHz 9.08 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.68 dBm) 15.42 dBm)
- 1.88117480 GHz - 1.88062340 GHz,
R P _ By 2.733266733 MHz 2.763236763 MHZ
Ty s s n
10d C 104 ¥ ¥
] \ I \
o d ) 0 di .
’/ /ﬂ
-10 df 7 -10 d
/ \, /
20d ——f 20 B — =
PR N ¥ o~ S
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LEB11748 GHz 16.68 dam ML 18805234 GHz 15.42 dam
T 1 1.B7863936 GHz 10.55 dBm Oce Bw 2.733266733 MHz TL L 1.87861538 GHz 9.29 dBm Oce Bw 2.763236763 MHz
T2 1 1 BB137263 GHz 11.46 dam T2 1 188137862 GHz 9.45 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
32 dBm 14.66 dBm)|
1.88114900 GHz 1.86139900 GHz,
= 4.515484515 MHz @ 4.515484515 MHz
A e ] e o o 12
04 |,y, P u 104 Ty n A o «-T
/ / l
od 7 od 7 T
/ . / \
10 df 7 -10 7 N
- 20 d -
T N _‘\ A\ 7 VLA P n n
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1881149 GHz 15.32 dam ML 1.881399 GHz 14.66 dBm
T 1 LB777323 GHz 7.71 dBm Oce Bw 4.515484515 MHz TL L 1.8777423 GHz 7.25 dm Oce Bw 4.5154B4515 MHz
T2 1 1 BE22478 GHz 10.08 dam T2 1 18823577 GHz 9.5 dam

L U
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